






Highlights

 Applied combination of computational and laboratory methods to design leachate
treatment

 Solved the challenge of reducing ammoniacal nitrogen and solution conductivity to
meet guidelines

 Combination of clarification, two cation resins and one anion resin recommended
 Economic calculations suggested viable process for industry



1

Process Design of a Treatment System to Reduce Conductivity and Ammoniacal Nitrogen 

Content of Landfill Leachate

1Machlan Scott and *Graeme J. Millar

Institute for Future Environments and 1School of Chemistry, Physics & Mechanical 

Engineering, Science and Engineering Faculty, Queensland University of Technology (QUT), 

Brisbane, Queensland, Australia
[...]
material and air forced up through the packing medium and leachate.  The process conditions 

were: temperature 30oC; pressure 101.3 kPa; gas water ratio of 5 kg gas/kg liquid; and air as 

the stripping gas. 

2.3 Process Designs

One constraint placed upon the design of the leachate process was that a reverse osmosis 

unit could not be employed as the landfill site owner had already confirmed that fouling of 

the membranes was a problem. Inspection of the leachate analysis indicated that the 



9

hardness was 732 mg/L CaCO3, which was in the very hard water range. Consequently, a 

softening strategy was deemed worthy of evaluation as this should reduce solution 

conductivity and stabilize operation of downstream unit operations [36].  Common softening 

methods include lime softening [37] and softening using a cation resin [38, 39]. Process 

designs also included the option of a leachate stabilization pond prior to the softening step 

[26]. Selection of the pond in reality depends upon the space available and cost 

considerations.  The level of suspended solids was also relatively high (395.8 mg/L) and thus a 

clarification stage utilizing addition of a coagulant was potentially advantageous in the case where 

lime softening was not implemented. An ultrafiltration membrane was used for modelling 

purposes to ensure that no particulate matter remaining after the clarification or lime softening 

stages entered the resin beds. In practice, the ultrafiltration system may be replaced by 

microfiltration.  Passage of the leachate through the first acidic cation bed was expected to release 

significant amounts of carbon dioxide gas [32] due to the reactions shown in Equations 1 & 2.

Equation 1: 𝐶𝑂2 ‒
3 +  𝐻 +  ↔𝐻𝐶𝑂 ‒

3

Equation 2: 𝐻𝐶𝑂 ‒
3 +  𝐻 +  ↔𝐶𝑂2 +  𝐻2𝑂 

Therefore, a degassing unit operation was necessary to remove dissolved carbon dioxide as 

this not disrupted the integrity of the resin bed but also could form bicarbonate species on 

the downstream anion resin surface [40].  A strong base anion resin was chosen as it can 

operate at all pH values whereas a weak base anion resin requires acidic conditions to be 

effective.  The resultant two general process options are shown in Figure 1. 



10

(a) Design 1: Lime softening followed by SAC & SBA resins

(b) Design 2: clarification followed by WAC, SAC & SBA resins

Figure 1: Process design concepts for landfill leachate remediation 



11

2.4 Lime Softening by Addition of Calcium Hydroxide (Slaked Lime)

Three 250 mL samples of leachate were stirred at 250 rpm in a suitable container whereupon 

calcium hydroxide was added until the target pH was achieved (pH 9, 10, and 10.5).  The 

solutions were then left undisturbed to allow any solids to settle before an aliquot was 

removed for analysis. 

2.5 Laboratory Scale Demineralization/Dealkalization/Ammoniacal Nitrogen Removal 

using Synthetic Resins

To validate the process modelling using AqMB software it was necessary to confirm 

predictions using a bench top laboratory system.  Consequently, Leachate was passed initially 

through a u-PVC column (2.54 cm diameter) filled with WAC resin (Purolite SST104).  A 

degasser was not equipped to the laboratory set-up and instead the column was pressurized 

to avoid disruption to the resin bed integrity.  It was also not necessary to install pre-filtration 

for the short term column tests as no sign of water flow problems were recorded.  The flow 

rate was controlled via a Masterflex II pump which was regularly calibrated. Subsequently, 

the solution was degassed by use of a hydrophobic membrane contactor (Liquicel) to 

minimise void formation in the downstream resin beds.  The effluent from WAC resin column 

was collected in a holding tank prior to passage through the SAC resin (Purolite SST60) 

column.  Again the effluent was collected in a storage vessel before finally flowing through a 

column of SBA resin (Dow Marathon A).  pH and conductivity were measured throughout the 

experiment and samples were collected periodically for analysis.  Bed characteristics and 

experimental conditions are shown in Table 2. 



12

Table 2: Experimental parameters for WAC; SAC; SBA resin column test

Column 1 
(WAC)

Column 2
(SAC)

Column 3
(SBA)

 
Material Identity

Purolite 
SST104 (H+)

Purolite 
SST60 (H+)

DOW 
Marathon 

A (OH-)

Units

Material Loaded 136.2 189.3 125 g
Height of Material Bed 0.342 0.467 0.397 m

Bed Volume 0.17 0.24 0.20 L
Flow Rate 0.0069 0.0089 0.0072 m3/h
Flow Rate 39.82 37.61 35.79 BV/h

Linear Velocity 13.62 17.56 14.21 m/h
Empty Bed Contact Time 0.025 0.027 0.028 hours



13

2.6 Analysis

2.6.1 Ammoniacal Nitrogen

Ammoniacal nitrogen content was measured by a Thermo Fisher Gallery Discrete Analyser 

instrument.  The apparatus was calibrated using a certified standard from Australian Chemical 

Reagents.   

2.6.2 pH and Conductivity

The solution parameters of pH and conductivity were recorded using a Labchem-CP benchtop 

conductivity/TDS - pH/mV - temperature meter obtained from TPS Australia.  The pH meter 

was calibrated using pH buffer 4.00, 7.00 and 10.06 standard solutions. Whereas, the 

conductivity meter (sensor K=10) was calibrated using a 58.00 mS/cm conductivity standard 

again supplied by TPS Australia.

2.6.3 Inductively Coupled Plasma – Optical Emission Spectroscopy (ICP-OES)

A Perkin Elmer Optima 8300 DV ICP-OES instrument was employed to determine the 

concentrations of various elements. Internal standardisation and auto dilution was conducted 

by integration with an ESI SC-4DX auto sampler and PrepFAST 2 sample handling unit.  ICP-

MS grade single element solutions supplied by High-Purity Standards, Charleston, USA were 

used to calibrate the ICP-OES instrument.  Samples were filtered with a 0.45 µm filter and also 

diluted in a 1:10 ratio using purified nitric acid to decrease the solution pH to 2.

2.7 Process Economics

Plant availability was set at 350 days per annum.  It was assumed that the price of cation and 

anion resins was A$5 per L [34].  Hydrochloric was supplied as 32 % solution with a cost of 

A$297 per tonne [34].  Electricity price was set to A$0.1 per kWh.  Aluminium chlorohydrate 

coagulant was costed on the basis of a concentration of 40.2 % and price of A$450 per tonne 

[34].  Resin was assumed to have a lifetime of 3 years before replacement was required.  

Sodium hydroxide (50 % solution) was estimated to be A$960 per tonne based upon quotes 

from local suppliers (A$614 per tonne on 32 % basis modelled by AqMB).    



14

3. Results and Discussion

3.1 Pre-Treatment Options

3.1.1 Lime Softening by Addition of Calcium Hydroxide (Slaked Lime)

As indicated above in Section 2.3 reduction of the leachate hardness was deemed to be an 

important step in the remediation process.  As mentioned by Amiri et al. [41] both hot and 

cold lime softening are common industrial unit operations which are employed when 

significant concentrations of alkaline earth ions are present in solution. Therefore, a lime 

softener was simulated at feed pH values of 9, 10, and 10.5 to determine the impact upon 

leachate quality [Table 4].  One important prediction was a substantial decrease in solution 

conductivity by pH 10 (whereupon further lime addition reduced the conductivity slightly).   

Ordóñez et al. [42] added lime to a brine solution from a reverse osmosis plant and also noted 

a reduction in solution conductivity. Depending upon the experimental design the 

conductivity decreased by 40 to 60 %, which was in accord with the data in Table 4 that 41 % 

conductivity reduction occurred at pH 10.5.  The lime softening process also effectively 

removed suspended solids with only 10 mg/L of this material recorded regardless of feed pH.  

In general, the bicarbonate concentration decreased significantly as feed pH was elevated and 

carbonate species likewise increased in concentration (in agreement with the reverse of 

Equation 1). Bouchahm et al. [43] described similar trends when they added lime to aquifer 

water. Indeed, up to 85 % reduction in bicarbonate concentration was recorded. Carbon 

dioxide solubility also decreased as more lime was added. Calcium ions were greatly removed 

by the softening step with only 25.2 (86.8 % removal), 8.2 (95.7 % removal), and 7.95 (95.8 % 

removal) mg/L remaining at pH 9, 10, and 10.5, respectively.  It is noted that the pH was not 

adjusted in this study to higher values as O'Donnell et al. [44] showed that dissolved calcium 

ion actually concentrations increased at a pH of 11.   

In contrast, magnesium ions were not removed to any notable extent until a feed pH of 10.5 

wherein 42.9 mg/L Mg remained in solution (30.8 % removal).  This behaviour was consistent 

with previous reports that magnesium ions do not majorly precipitate until pH values in 

excess of 10 [42].  The extent of Mg removal by lime addition to 10.5 was consistent with the 

data of O'Donnell et al. [44] who recorded less than 20 % magnesium ion removal when 

softening well water with lime.  Overall, the solution hardness decreased to 317, 275, & 196 

mg/L CaCO3 for feed pH values of 9, 10, & 10.5, respectively. In conjunction, lime consumption 



15

naturally increased as the feed solution pH was raised.  Ammoniacal nitrogen concentration 

was not predicted to change as a result of lime addition to the leachate [Table 4].  Nurul Hanira 

et al. [45] discovered up to ca. 45 to 48 % removal of ammonia from a scheduled waste 

leachate sample when they used either lime of sodium hydroxide to raise solution pH.  

However, it was necessary to increase pH to 12.4 to 12.8, which were values considerably in 

excess of the maximum pH of 10.5 used in this current simulation.  An interesting finding was 

that lime was preferred compared to caustic soda as significantly mess material was required 

to be added to the leachate.  Thus, the economics was improved while the degree of ammonia 

removal was not impacted significantly.  The study of Nurul Hanira et al. [45] supported the  

lime in this investigation and not alternate alkaline chemicals such as sodium hydroxide.  Lime 

softening was also predicted to remove >99 % of the total organic carbon content of the 

leachate.  Cho and Gorczyca [46] demonstrated that lime softening was indeed capable of 

reducing the amount of dissolved organic carbon in a water treatment plant. 

It was estimated at a feed pH of 9 that calcium carbonate (240.6 mol/h) and gibbsite (Al(OH)3) 

were precipitated due to the lime softening process.  The results here are in agreement with 

the findings of previous studies [47].  At a feed pH of 10 the amount of calcium carbonate 

produced was substantially greater (553.1 mol/h). In addition, ferrihydrite (FeOOH) was also 

precipitated in agreement with the noted reduction in iron solubility [Table 4].  Instead of 

gibbsite formation aluminium ions became incorporated in a hydrotalcite material (0.022 

mol/h).  Finally, at pH 10.5 precipitation of Mg(OH)2 (brucite) precipitation was predicted by 

AqMB at a rate of 15.98 mol/h; which corresponded with the increasing insolubility of 

magnesium ions [Table 4].  As more calcium was removed at pH 10.5 compared to pH 10.0, 

the calcium carbonate formation rate also increased to 636.3 mol/h.  Ferrihydrite (0.07 mol/h) 

and hydrotalcite (0.022 mol/h) were also present in the precipitated solids.  



16

Table 3: Predicted performance data for: Option 1; lime softening of leachate using a 

thickener and Option 2; removal of suspended solids using a clarifier and ACH coagulant 

addition

Unit Feed water Option 1: Lime Addition Option 
2: 

Clarifier
pH Value of Feed pH 7.57 9.0 10.0 10.5

Overflow pH pH 8.37 9.71 10.09 7.36
Underflow pH pH 9.98 10.55 11.76 7.12
Flow Rate of 

Overflow
kL/h 20.0 19.23 18.36 18.1 17.82

Flow Rate of 
Underflow

kL/h 0.77 1.64 1.9 2.18

Electrical 
Conductivity

μS/cm 5430 5059 3512 3204 5380

Total Dissolved 
Solids

mg/L 4066 3475 2336 2063 4115

Suspended Solids 
(SS)

mg/L 395.8 10 10 10 10.0

Total Alkalinity as 
CaCO3

mg/L 1965 1527 1506 1425 1871

Bicarbonate mg/L 2335 1640 478.7 221.7 2241
Carbonate mg/L 20.16 56.5 297.9 301.1 11.49

Carbon Dioxide mg/L 79.1 9.3 0.1 0.02 123.3
Bromide mg/L 8.48 8.48 8.48 8.48 8.48
Chloride mg/L 627 627 627 627 647
Calcium mg/L 191 25.2 8.2 7.95 163.9

Magnesium mg/L 62 62 62 42.9 62
Sodium mg/L 530 530 530 530 530

Potassium mg/L 89 89 89 89 89
Aluminium mg/L 0.06 0.006 0.000 0.000 0.56

Iron mg/L 0.2 0.23 0.005 0.004 0.2
Fluoride mg/L 0.4 0.4 0.4 0.4 0.4

Ammonia as N mg/L 239 239 239 239 239
Total Organic 

Carbon
mg/L 183 0.95 0.44 0.38 3.3

??? ?
Lime Consumption 

(kg/h)
12.2 35.9 42.05

ACH Consumption 
(kg/h)

4.975

Overall, the materials predicted to precipitate agreed with the study of lime sludge 

characteristics by Korchuganova et al. [48] who indicated the sediment comprised of a 



17

mixture of calcium carbonate (CaCO3), calcium hydroxide (Ca(OH)2), magnesium hydroxide 

(Mg(OH)2), aluminium hydroxide (Al(OH)3), various iron hydroxide materials and organic 

contaminants.    

3.1.2 Leachate Settling Pond then Lime Softening by Addition of Calcium Hydroxide 

(Slaked Lime)

In this example a stabilization pond was included prior to the lime softening stage [Table 5].  

Indicated in section 2.2.1 ponds are often employed to collect wastewater and ensure the 

water flow is relatively uniform in a water treatment facility [35].  Based upon the data in 

Table 4 only a feed pH of 10 was evaluated as this was considered optimal in terms of 

performance and cost. When leaving the pond the solution pH had notably increased from 

7.57 to 9.10 as did carbonate concentration. Simultaneously, there was a decrease of 

conductivity, dissolved carbon dioxide, bicarbonate, calcium, aluminium and total dissolved 

solids.  In addition, a portion of the suspended solids appeared to settle to the bottom of the 

pond (58.6 % reduction).  

The data was consistent with replacement of dissolved carbon dioxide with oxygen from the 

air during the period the leachate resided in the stabilization pond.  Reduction in the presence 

of the acidic carbon dioxide increased the pH, which accordingly caused the ratio of 

bicarbonate to carbonate to adjust according to the reverse of Equation 1. Kirby et al. [49] 

described similar behaviour when mine drainage was aerated.  In this case, the pH increased 

by 1.9 pH units, dissolved oxygen became saturated (8.9 mg/L), iron precipitated (<0.03 mg/L 

remained), and carbon dioxide was degassed (192 to 5 mg/L).  The higher pH in the pond also 

promoted the precipitation of a fraction of the calcium ions as calcium carbonate (26.69 

mol/h), aluminium to hydrotalcite (0.004 mol/h) and iron to ferrihydrite (0.011 mol/h).  Lime 

addition to raise the pH to 10 further induced the precipitation of CaCO3 (calcite) at a rate of 

226.0 mol/h (of which 224.6 mol/h were transferred to the underflow stream and 1.34 mol/h 

to the overflow stream).  A small amount of ferrihydrite (FeOOH) was also predicted to form 

as the dissolved iron species became increasingly insoluble (0.021 mol/h). An almost 

imperceptible amount of hydrotalcite-CO3 was also potentially present in the solid phase 

(0.005 mol/h).  

         



18

Table 4: Predicted performance data for leachate settling pond then: Option 1; lime 

softening or Option 2; ACH coagulant addition to clarifier

Feed water Exit of Pond Option 1: 
Lime 

Addition

Option 2: 
Clarifier

pH Value of Feed pH 7.57 9.10 10.0 8.99
Overflow pH pH 9.85 8.80

Underflow pH pH 10.66 9.59
Flow Rate of Overflow kL/h 19.34 17.47

Flow Rate of Underflow kL/h 0.65 2.52
Electrical Conductivity μS/cm 5430 4248 3404 4257
Total Dissolved Solids mg/L 4066 2863 2251 2826
Suspended Solids (SS) mg/L 395.8 164.0 10 10.0

Total Alkalinity as CaCO3 mg/L 1965 1641 1506 1325
Bicarbonate mg/L 2335 1160 373.6 1192